Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 5
Delfino Valenzuela Tejeria, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero:

13058351

Page / Pagina: (52) 229 989 1600 fax

1/6

Date / Dia: July_30, 2013

API SPEC 5L,0CTOBER 1, 2007

Customer / Cliente; PLESA ANAHUAC Y CIAS. S.A. DE C.V. Custorner’s Order liem / Orden Cliente - Item: Customer's Reference / Ref. del Cliente:  [Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 15823 202915103
JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Preducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
B/X42-L245/L2%0 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiches: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 114 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH 040 1969/ 21.33 FT 2400.787 FT . 26442.265LB 10.80 LB/FT
114.3 X 6 MM 6.0076.50 MTS 731.760 MTS 11994.000 KG 16.08 KG/M

B: Body / Guerpe

ongitudinal / Longitudinal

cial

Max: Ma)umum I Méxlmo

Req, Max: Required maximum / Maximo requerido
: Req RequlredIRequendo ;i L
“Room temperature I Temperaiura amblenie

Specimen condition Specimen dimensions Test Y.5. U.T.8. Y.5./UT.§ Elengation / Alargamiento
Heat N® | Sample N° | Condicién de la probeta Dimensianes de la probeta temp | Eul 0.50 %. Req.
Colada N°] MuestraN"] Ls Sc | Type| Ori Size Area Temp. fMin: 290 Min; 415 Req. Max. Lo Min. Obt.
Tipo Tamafio Seccion | ensayo jMax: - Max: -- -
mm mm2 °C MPa MPa in % %
5415 91485 B AM Ss L 25,68 X 06.04 156,60 ﬁ 370 535 0,69 2 235 35.0
AM: As manufactured / Segln proceso de fabricacion Ls: Location of sample / Ubicacién de la muestra Qii: Orientation / Orientacion Sc: Specimen cordition / Candicion de la probeta

Ss: Strip specimen / Muestra rectangular

 UIT.5: Ultimate tensile strength / Resistenci
Y8 Yield strength / Flusiicia

hitialtangth /L ongitud ini

Composition %

IComposicitSn % ]
i X1000 SoLED

5] e

THeal N -] Sample IV [P

Max
{ Golada N°| Muastea N Min
T a5 [-oo001 | A

? _"-.91495" P

This cerﬂﬁcate is lssued bya compulenzed 5ystsm and itis valid wwth electronic signature. On the onglnal osmﬁcale the lrade mark green comred .
"Tanaris” is stamped N case the owngr of the onglnal certificate would release a copy of it, he; must attest its ocnﬁrmlty to-the original one taklng

S Este cerlrﬁcado se emite mediante sistama compulanzado y es valldado con fuma electrdnica.  El certrﬁcadn oniginal pesee impreso &l logo
- Tenans eblor verde. En caso de que el poseedor del ceitificado ‘entregue una copia, debera garantrzar la cnnfunmdad con el originai haciéndose:
responsable por cuglguier uso ilegal o indabide. Cualquleralieraaén y!o falsrr cacion estard sujeta ala Iey

upon himself the responsmlilty for any unlawfu! cr not allowed LSe. Any alteration and.'orfalmf catlon wnl be suhjacled 1o the law.
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. x TFubos de Acero de México, 5.A.
e na rls Carret. México Veracruz Km 433.7 5|
Delfine Valenzuela Tejerfa, Veracruz
C.P. 91697 MEXICO
(52) 229 989 1100 tel

1.

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: Page / Pagina: (52) 229 385 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 13058351 2/6
Date / Dia: July 230, 2013
Customer / Cliente; PLESA ANAHUAC Y CIAS. 8.A. DE C.V. Customer’s Order liem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente:  [Manufacturer’s Works Order N® / Confirmacion de Venta:
NIA 15823 202915/03
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Preducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LAMINADOQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
|Standard or Specification / Normas o Especificaciones; Steel Grade / Grado de acero: . Ends ! Extremos:
APl SPEC 5L,0CTOBER 1, 2007 BiX42-L245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones, Schedule / Céduta: Length / Longitud: Quantity / Cantidad: 114 PcsiPz Nominal Weight / Pesc Nominal:
4.500 X 0.237 INCH 040 19.69721.33 FT 2400.787 FT 26442.265 LB 10.80 LBIFT
114.3 X 6 MM 6.00/6.50 MTS 731.760 MTS 11994.000 KG 16.08 KG/M
ON TION/-COMPOSICION QUIMICA

Composition % / Composicién %
%100 X 1000 X 10600
c Min Si Mo | Cr P 5 A NE | Ni Cu | Sn Al Ti As |- B Ca N {Col. 1

H Max 28 | 120] -- 15 | 40 30 30 a0 - j400]| 400 -- - - - - - - 15

min [ -~ |2~ - - - -1 -}t~ -1-1-1T-1-1-1-1-1-

Heat N* | Sample N° [P Max 28 | 120)] - 15 | 40 30 (| 30| 80 - 400 400 -- - - - - - - 15
Colada N° | Muestra N° Min - 29 | 10 - - - - - - - - - - -- - - - - - - -
5415 91498 [ 18|75 31]09] 9 0 0 30 ] 70 5 22 0 1 0 15 | 60 0 {19.8] ©

SUMA Nb&-V+T|
UMA o+Cr+N|+Cu+V

T e Maximum £ Méximo. - P Product / Producto . 5

* Min: Minimurm / Mininto -7 -7,

Reqmred values Individisals:/ Indlwduales . Average f Promedio Hardness type.'T ipa. de dureza HRC

Valores régueridos Win: - i Max 220 | Var— Min— b Max =]

Var. —

Hea1 N Sample N* Specimen condition. . - : Quad ' - Scale - e T EE RN A

Colada Ne P Muestra N° Ls RCITEN eI, o = Escala e AR 2 3 Ave R
BTA00 ) 1 o FRBW . ] 819 802 | &0 ] 810] .-
91406 LI HRBW & o s17y| 819 | srofoss i

.. MW; Middle wall / Centro . Var: Variation ! Variaciéh™ . .

% Chidd: Guadrant ! Cuadrante

A As manufactured ! Segun pmceso de: fa eacidn ;l_.' Locatlon ‘of saraneI Ublcaclén de Ia muestra

verage.f Promeduo

“Max: Maximum ." Mammo

This. oer!:ficate is’ |ssued by a nnmputenzed system and itis valid with electronic signature. On the unglnal osrhﬁcale the trade-mark green oolored NG Est- Terthcado se emie mediants sstema computanzado ¥ es validado’ con firma electrdnica.  El certificado criginal posee imprese &l iogo

“Tanaris" s staifiped.*In case the owner of the origina) ertifcate wou!d release a copy of it, he niust attest jis conformity to the original one taklng 0 | Tenaris celor verde. En caso de que el poseedor del certificade. erifregue Una copia, debera garanhzar I& conformidad con el origingl haciéndose .
upon | hlmself the respun5|blllty for any unlawful or not: allcwad usa: Any alteration andlorfalswﬁcauon wlII be subjecled 10 thi:law. K S responsable por cualquier uso ilegal o indebido. Cualqmer alleracmn yn'o falsificacion estard suge?a ala 1ey )
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Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 5
Delfinc Valenzuela Tejeria, Veracru:
C.R. 91897 MEXICO

(52} 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero:

Page | Pagina: (52) 229 989 1600 fax

APl SPEC 5L,0CTOBER 1

, 2007

B/X42-1.245/L.290 PSL1

CERTIFICADO DE PRUEBAS EN FABRICA 13058351 3/6
Date / Dia: July 30, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer s Order Ilem/ Orden Cliente - lem: Customer’s Reference / Ref. dei Cliente:  [Manufacturer’s Works Order N° / Confirmacitn de Venta:
NIA 15823 202915103
Manufacturing Process / Procaso de Manufactura: Product Type / Tipo de Producto: Surface / Supericie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Mormas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:
4.500 X 0.237 INCH
1143 X 6 MM

Schedule / Cédula:
040

Length / Longitud;

Quantity / Cantidad: 114 Pcs/Pz

19.697 21.33 FT 2400.787 FT 26442.265LB

6.00/6.50 MTS

731.760 MTS 11994.000 KG

Nominal Weight / Peso Nominal:
10.80 LBIFT
16.08 KG/M

HROUGH WALL HAl

B: Body / Cuerpo

Min: Minfmum / Minimo

Standard / Norma;

Heat N° | Sample N°
Colada N° | Muestra N°

Result
Resuliado

... 3415 91496

Good / Bueno

sure/ Presion

o Results / Resultado

T Selslaciory / Satieraciono

Thls cenfﬁcale is nssued by a wmputenzed systsm anditis vahd wdh electronic signatura. On 1he onginal cemf = fhe trads-mark green mlored S
Tenans is? slarnped In case the cwnef; D! the onglna] cemﬁr.ate wnuld release a copy of it, he mustatlest ﬂs c.on

Este ceﬂrﬁsado 58 Grnile mediants sistema compuianzado y es valldsde cnn firma alectrénica,  E| caftificade original poses imprase el loge
T |iy 1o the originat one taklng S0 renaris color verde. En caso de que el poseedor del.cerlificade entregue 1iha copia, debera garanuzar la confonmdad con el ariginal hacuéndnse

upon.hlmssﬂthe fesponsmlllty for any

unI ul ar not allawed use, Any alteration andfor ialsn‘ cation wﬂl ba SLIbJB

respansable por cualquier uso iegal o indebida. Cuatquner alteracuén y/o faisificacion estard su:eta ala igy.

:FORO31.
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Tubos de Acero de México, 5.A.

> ]
Te na rls Carret. México Veracruz Km 433.7 S
Delfino Valenzuela Tejerfa, Weracruz
C.P. 91697 MEXICO
(52} 229 989 7100 tel

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: | Page /Pagina (57220 309 1600 fox
CERTIFICADO DE PRUEBAS EN FABRICA 13058351 4/6
Date / Dia: July 30, 2013
Customer / Cliente; PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer's Crder Hem / Orden Cliente - ltem: Customer's Refarance / Ref. del Cliente: rManufacturer's Works Order N° / Confirmacion de Venta:
N/A 15823 202815/03
Manufactusring Process / Proceso de Manufactura: Product Type / Tipo de Producto: Suriace / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC §L,0CTCBER 1, 2007 BiX42-1.245/L290 PSLA1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity f Cantidad: 114 PesiPz Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH 040 19.69721.33 FT 2400.787 FT 26442.265 LB 10.80 LBIFT
114.3 X 6 MM 6.00 / 6.50 MTS 731.760 MTS 11994000 KG 16.08 KG/M

Heat treatment / Tratamiento térmico: Plpe / Tubo
Quench media of heat freatment process / Medio de enfriamento del tratamiento térmico: nfa
Temperature Scale / Escala de Temperatura: nfa

Type
Tipo

asrclled

Supp!ementary Informatton
lnformamén g up_lementana

L Fa cado por TenarisTanisa
Fabncamén del acero: ;
Homio de Arco EIéclnco-Homo de Afinacién- Maquma de Colada Conhnua
: Aoero'calmado oon atunfinio . :

B Ma!en I libie de ooniammacuﬁn de Mercurio

Nq repar_ado por soldadura

; ufal red by T
&£ Steal maklng process;’
i Ereclnc Arc Furnaoe—LadIe Fumace—CDntlnuou
TFuny Killed Siget

Matenal free fmm Mercury contamination

risTamsa

Nol repalred by weldmg

Nor destiuckve Eest, Sajstactory | Gontral no' destructivo. Satisfactorio
Inspectian rriethad {Matodo denspeccion

CSEMI- FLvI - MP| EMI<FLVi= MPI -

|ASTMAT08. 107
- | AST AS312/ASME SA108,2010 S
: MATEREA!. 'DE ACUERDO A NACE MRO175-2003: -

ASTM A106 (ETR
ASTM AB3; TZJ'ASME SA106 2010
WATERIAL ACCORDING TO NACE MR0175—2003

alid with etectronic signature. Cn 1ﬁe'ong|n'al c;ert.l—ﬁr..ate the trade-mark green colored j'_ s -'Este uartlﬁcadn se emite mediante sistema cumputanzado ¥ &5 validado -‘con fnna Blacironica,  El-Carimcads onginal posee mpreso el 090
. Jrenaiis ¢olor verde. En case de gue el peseedor del cérifi cado enfregue una copia, debera garanfizar 1a cenfermidad con el original haciéndose’ *
responsable por cualquier use ilegal ¢ indebido. Cuslquaer aiteraqén ylo falsificacion estard su;eta a Ia Iey X

- I FOR0317

Thls cemﬁcate is |ssued hy a computenzed system and il 1
"Tenans s stamped In case the owner of the' ongma} ue:trﬁcale wuuld release a copy of it, he; must attest its mnfon'nﬂy tc the original one takmg e
upen hlmself tha responsmmty for any uplawiul or. ot allowad use;: Any alteration andfor falslf‘n:atmn wm be subjel:tad to the law. :
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 §
Delfino Valenzuela Tejerfa, Veracru:
C.P. 91697 MEXICO

(52} 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Numero: Page / Pagina: (52) 229359 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA 13058351 5/6
Date 7 Dia: July 30, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order ltem / Orden Clients - em: Customer's Reference / Ref. del Cliente: Manufacturar's Works Ordsr N° f Confirmacién de Venta:
NIA 15823 202915103

rManufac!uring Process ! Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED ) LINE PIPE SEAMLESS VARNISHED

LAMINADOQO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Mormas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 BiX42-L245/L2%0 PSL1 NORMAL BEVEL

BISELADO NORMAL

JDimensions f Dimensiones: Schedule / Cédula; Length/ Longitud: Quantity / Cantidad: 114 Pcs/Pz Nominal Weight / Peso Noeminal:
4,500 X 0.237 INCH 040 196972133 FT 2460.787 FT 26442.265LB 10.80 LBIFT

114.3 X 6 MM : 6.00/6.50 MTS 731.760 MTS 11994.000 KG 16.08 KG/M

Supplementary Information
Informacion Suplementaria

{Tamsa Ref. 421900

]Tamsa Ref; 421800

Heat N° Quantity
Colada N° Cantidad
. (Pieces)

5415 114

:; A\r:e'__ra'ge.lehgth per pipe
- Longitud premedic por tube
o e (my

'Tenans" |s stamped. - In.case the owner o hs'onglnal cemﬁr.ate vould refease & copy of it, he’ musl attast its- confon'nlly o the original one taklng

Th1s certrﬁcate }s |ssued by a ccmputenzed sy_siam and }! is valld W|lh alactronic signature. On lhe unglnal cerlmcate the kade-mark green colored

. Este certificado se emite mediante sistema computanzadn Yy oS validado. con fima elecirénica. El “Cemcado original posee impraso el loge
Tenaris color vorde. En caso de que el poseedor del-certificado . entfegue una copia, debera garantlzar la aonfonnldad can el orlginal haciéndoss

upon himself tha responsnbiilty for any unla ur not a]lawed use. Any alterafion and.'or falsii ca't:on WI|| be subjected 10 the:law.

respunsable por cualquier uso ilegal o indebido. Cuatqular altaracion ylo falsificacion estara sujeta alaley.
- Rl B  FORO3T




Tenaris

Tubos de Acero de México, 5.A.
Carrat, México Veracruz Km 433.7 §
Delfino Valenzuela Tejeria, Veracru
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nomero:

13058351

Page

6/6

/ Pagina: (52} 229 989 1600 fax

Date / Dia: July 30, 2013

Customer ! Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Cuslomer’s Crder tem/ Orden Cliente - ftem:

Custormer’s Reference / Ref, del Cliente:

Manufacturer’'s Works Order N° / Confirmacion de Venta:

NIA 15823 202915/03
\ Mamufacturing Process / Proceso de Manufactura: Product ?ype i/ Tipo de Producto: Surface [ Superficie;
} SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
} LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Steel Grade / Grado de acero: Ends / Extremos:

IStandard or Specification / Normas o Especificaciones:
APl SPEC 5L,0CTOBER 1, 2007

BIX42-1.245/L280 PSL1

NORMAL BEVEL
BISELADO NORMAL

Schedule / Cédula:
040

Length / Longitud:
19.68 12133 FT
6.00 / 6.50 MTS

Dimensions / Dimensiones:
: 4.500 X 0.237 INCH
: 114.3 X 6 MM

Quantity / Cantidad: 114 Pes/Pz
2400.787 FT
731.760 MTS

26442.265 1.B
11994.000 KG

Nominal Weight / Peso Nominal:
10.80 LBIFT
16.08 KG/M

This is 10 certify 1hat the product described here has been manufaciured, sampled, tested, and inspected in accordance with
‘ purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a dectaration of origin.

Por el presente certificamos que el material aqul descrito ha sido
acuerdo a los requisitos de su orden de compra. Este certificado

fabricado, muestreado, ensayado e inspeccionado de
no es, ni puede ser usado, como una dedlaracion de origen.

CUSTOMER . THIRD PARTY

INSPECTION COMPANY
COMPARIA DE INSPECCION

: NO APLICA
: Employee Name: N/A

TENARIS QUALTTY DEPA

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEFTO. DE CERTIFICACION DE CALIDAD

Teresa M. Castella Abraham

. Esta oertrﬁmdo se emite madiante sistema compulanzadn y es valldado con firma electrénica.  El cerm‘ cado original pesee imprese el logo

"Tenarg” is siamped In cags tha ewner of the ongnnal nemf cate would release a copy of it, hé must aftéstits coniurmﬂy fe-the eriginal cne laklng

f cale is lssued bya compulenzed syslem anditis valid with slectronic signature. On tha onginal cenlfcate he trsn‘e mark green colored - -

Tenaris color verde. En caso de que el poseedor del certifi cado entregue uria copia, debera garantizar la mnfonmdad con el ariginal haciéndosa..

upon hlmself e resporlsmlilly for any unlawful or net allowed USe Any alteration andfor. falsrﬂcamn will B& subjected {o: thi Taw.

respansable por cualquier uso llegal o indebido. Cua!qmeralterac:én on faI5|f icacion ast,ara sujeta a'la Iey

- FORO3T




